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Applicant: Lumi United Technology Co., Ltd. 

Address: 8th Floor, JinQi Wisdom Valley, No.1 Tangling Road, Liuxian Ave, Taoyuan 

Residential District, Nanshan District, Shenzhen, China 

  

The following sample information was submitted and identified by/on the behalf of the client 

Name: Camera Hub G2H Pro 

Specifications: CH-C01 

Sample State: Normal 

  

Date of Receipt: Sep.28, 2021 Test Period: Sep.28, 2021 – Oct.11, 2021 

  

Test Request: In accordance with packaging and packaging waste 94/62/EC and its 

amendment directives. 

  

Test Result: Please refer to following page(s). 

  

Conclusion: Based on the performed test on submitted sample, the result(s) comply with the 

packaging and packaging waste 94/62/EC and its amendment directives. 

 

 

 

 

 

 

 

 

 

 

 

Edited by  Reviewed by  Approved by  

      

 

Seal of:  

GUANGZHOU GRG METROLOGY & TEST CO., LTD.                                                                                                                     

Issue date:Oct.11,2021  

This test report is responsible for the tested samples only. Without permission of the test center this test report is not permitted to be duplicated in extracts. The test 
report is invalid without the specialized stamp of GUANGZHOU GRG METROLOGY & TEST CO., LTD. The test report is invalid if altered. Objections to the test report 
must be submitted to GUANGZHOU GRG METROLOGY & TEST CO., LTD. within 15 days. 
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Sample description: 

Sample No. Description 

1 White paper box with glue (Big) 

2 Transparent adhesive plastic film 

3 White adhesive plastic sheet with black printing (Small) 

4 White adhesive paper with black printing (Big) 

5 Translucent plastic with glue (Hanger) 

6 White paper box with glue (Medium) 

7 White surfaced brown paper box 

8 White paper box with glue (Small) 

9 Translucent adhesive plastic bag (Big) 

10 Translucent plastic bag (Small) 

11 Transparent adhesive plastic tape 

12 Translucent plastic hermetic bag 

13 Transparent plastic film 

14 White paper 

15 Red plastic sheet with white printing 

16 Transparent plastic bag with red printing 

17 White foam 

18 White soft plastic ring 

19 White paper with black printing (Specification cover) 

20 White paper with balck printing (Specification pages) 

21 Beige glue 
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Test result 

 

Test method: With reference to EPA 3052: 1996，EPA 3060A:1996， analysis was performed by 

ICP-OES, UV-Vis.  

 

Test Item 
Sample 

Unit MDL Limit 
1 2 3 4 

Lead (Pb) N.D. N.D. N.D. N.D. mg/kg 2 --- 

Cadmium (Cd) N.D. N.D. N.D. N.D. mg/kg 2 --- 

Mercury (Hg) N.D. N.D. N.D. N.D. mg/kg 2 --- 

Hexavalent Chromium Cr(VI) N.D. N.D. N.D. N.D. mg/kg 5 --- 

Sum of Pb & Cd & Hg & Cr(VI) N.D. N.D. N.D. N.D. mg/kg --- 100 

 

Test Item 
Sample 

Unit MDL Limit 
5 6 7 8 

Lead (Pb) N.D. N.D. N.D. N.D. mg/kg 2 --- 

Cadmium (Cd) N.D. N.D. N.D. N.D. mg/kg 2 --- 

Mercury (Hg) N.D. N.D. N.D. N.D. mg/kg 2 --- 

Hexavalent Chromium Cr(VI) N.D. N.D. N.D. N.D. mg/kg 5 --- 

Sum of Pb & Cd & Hg & Cr(VI) N.D. N.D. N.D. N.D. mg/kg --- 100 

 

Test Item 
Sample 

Unit MDL Limit 
9 10 11 12 

Lead (Pb) N.D. N.D. N.D. N.D. mg/kg 2 --- 

Cadmium (Cd) N.D. N.D. N.D. N.D. mg/kg 2 --- 

Mercury (Hg) N.D. N.D. N.D. N.D. mg/kg 2 --- 

Hexavalent Chromium Cr(VI) N.D. N.D. N.D. N.D. mg/kg 5 --- 

Sum of Pb & Cd & Hg & Cr(VI) N.D. N.D. N.D. N.D. mg/kg --- 100 

 

Test Item 
Sample 

Unit MDL Limit 
13 14 15 16 

Lead (Pb) N.D. N.D. N.D. N.D. mg/kg 2 --- 

Cadmium (Cd) N.D. N.D. N.D. N.D. mg/kg 2 --- 
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Test Item 
Sample 

Unit MDL Limit 
13 14 15 16 

Mercury (Hg) N.D. N.D. N.D. N.D. mg/kg 2 --- 

Hexavalent Chromium Cr(VI) N.D. N.D. N.D. N.D. mg/kg 5 --- 

Sum of Pb & Cd & Hg & Cr(VI) N.D. N.D. N.D. N.D. mg/kg --- 100 

 

Test Item 
Sample 

Unit MDL Limit 
17 18 19 20 

Lead (Pb) N.D. N.D. N.D. N.D. mg/kg 2 --- 

Cadmium (Cd) N.D. N.D. N.D. N.D. mg/kg 2 --- 

Mercury (Hg) N.D. N.D. N.D. N.D. mg/kg 2 --- 

Hexavalent Chromium Cr(VI) N.D. N.D. N.D. N.D. mg/kg 5 --- 

Sum of Pb & Cd & Hg & Cr(VI) N.D. N.D. N.D. N.D. mg/kg --- 100 

 

Test Item 
Sample 

Unit MDL Limit 
21 

Lead (Pb) N.D. mg/kg 2 --- 

Cadmium (Cd) N.D. mg/kg 2 --- 

Mercury (Hg) N.D. mg/kg 2 --- 

Hexavalent Chromium Cr(VI) N.D. mg/kg 5 --- 

Sum of Pb & Cd & Hg & Cr(VI) N.D. mg/kg --- 100 

 

Remark: 1) “N.D.” = Not Detected (Below Method Detection Limit) 
 2) MDL =method detection limit 
 3) mg/kg = ppm 
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Test Process for Pb / Hg / Cd. 

 

 

 

Test Process for Cr(VI) (non-metal). 

 

 

Adjust pH and 

Adding colour 

developing reagent 

 

Adding extraction solution 

Heating to 90-95℃  

Make up with 

deionized water 

Analyze the mixture by using UV-Vis with wavelength set at 

540nm 

Weigh sample and place it 

in a conical flask 

Weigh sample and place it 

in a microwave digestion 

vessel 

Digest sample in 

microwave digestion oven 

 

Transfer the digestive solution 

into a volumetric flask 
Analyzed by ICP-OES 

Add digestion 

reagent 

Make up with 

deionized water 
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Photo of Sample 
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-----------End of Report----------- 
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